ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 dém  Offset 11,30 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 15.01 dBm| 16.90 dBm|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 824.8035 MHz 15.01 dBm ML 626.3212 MHz 16.90 dBm
TL 1 824.15734 MHz 9.17 dém Oce Bw 1.088111888 MHz TL 1 824.14535 MHz 10.32 dém Oce Bw 2.7152B4715 MH2z
T2 1 925.24545 MHz 8.26 dbm T2 1 526.86064 MHz 9.95 dbm
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Date: 5AUG.2020 023934

L I ]

Cate: 5.AUG.2020 03:10.06

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

3 pectrum 2
Ref Level 30.00 dém  Offset 11,30 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.7434 MHz 14.72 dBm ML B35.6608 MHz 16.38 dBm
TL 1 835.95455 MHz 9.61 dém Oce Bw 1.090905091 MHz TL 1 835.13936 MHz 10.24 dBm Oce Bw 2.72127B721 MH2z
T2 1 837.04545 MHz 7.42 dém T2 1 837.86064 MHz 9.14 dBm
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Date: 5AUG.2020 02:44.05
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Cate: 5.AUG.2020 03:14.37

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

ectrum k2 kid
Ref Level 30.00 GBm  Offset 1130 0B & RBW 30 khz RefLevel 30,00 Bm  Offset 11,30 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.92 dBm| mili] 16.08 dBm|
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.5042 MHz 13.92 dBm ML B847.7336 MHz 16.08 dBm
TL 1 847.75734 MHz 9.21 dém Oce Bw 1.088111888 MHz TL 1 B46.14535 MHz 10.05 dem Oce Bw 2.7152B4715 MH2z
T2 1 943.94545 MHz 8.04 dBm T2 1 846.86064 MHz 10.21 dBm
—
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-17 of 41




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
14.1 dBm| ™Il 14.60 dBm|
20 827.90900 MHz - 827.9620 MHz
4.495504496 MHz ¥4 Oce B £8.001008991 MHz
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CF 826.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 827.908 MHz 14.31 dBm ML 1 627.362 MHz 14.68 dBm
TL 1 824.25225 MHz 8.66 dBm Oce Bw 4.495504496 MH2 TL 1 824.5045 MHz 8.43 dBém Oce Bw 8.991008991 MH2z
T2 1 828.74775 MHz 8.17 dbm T2 1 £33.4955 MHz 9.89 dbm

Date: 5AUG.2020 03:40:38

Cate: 5.AUG.2020 04:11.10
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 5AUG.2020 03:45.08

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 11,30 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.30 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 836.5 MHz 15.50 dBm ML 35,421 MHz 16.22 dBm
T1 1 834.25225 MHz 8.97 dBm oce Bw 4. 475524476 MHz T1 1 832.0245 MHz 9.59 dBm oce Bw 8.971028971 MHZ
T2 1 838.72777 MHz 8.97 dbm T2 1 B40.9955 MHz .09 dbm
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Cate: 5.AUG.2020 041541

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

pectrum s
Ref Level 30.00 GBm  Offset 11,30 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
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CF 816.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 847,948 NMHz 12.92 dam ML B4D.104 MHz 16.01 dam
T 1 844.24226 MHz 9.29 dBm Oce Bw 4,495504496 MHz TL L £39,4845 MHz 10.18 cBm Oce Bw £.991008991 MHz
T2 1 848.73776 MHz 8.65 dam T2 1 B4B.4755 MHz 9.71 dom
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GliNEKARS_ PAES
20 dlﬁwe sPURIOUS_)LINE_ABS PAES /!‘ 20 dIB;':‘rP 'Pl/l#\[ JUS_LINE_ABS PAKS
10 dBm T \ 10 dBm i \
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-10 dem | -10 dBm [
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-20 dem %\l -20 dBm
-30 dem hy L1
-40 dBm P \ ‘\
-50 dem Al
= / .
= ] Y S—
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,90809 MHz -53.51 dém -40.51 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,750924 MHz 21.25 dBm -8.75 db
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99950 Wiz -35.63 dém -22.63 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.54 cBm -18.54 dB
524000 MHz 528000 MHz 100.000 kHz 824.24276 Mz 21.50 dBm -8.50 dB 850.000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -53.35 dBm -40.35 dB

]" 1

Date: 5.AUG.2020 02:21:29
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Date: 5.AUG.2020 02:36:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr

Limit §heck PAES | SPURIGIECHNEKABS PABS

1 y s s Aka Line _$PURIDUS_LINE_ABS PASS
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-10 dBm: 7 \ -10 dpm
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“strdam S— 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

815.000 MHz 523,000 MHz 100.000 kHz 822,33267 MHz -44.07 dBm -31.07 dB 847.000 MHz 849.000 MHz 100.000 kHz 548,50350 MHz 13.23 dBm -16.77 db

823.000 MHz 924,000 MHz 20,000 kHz 823.99750 MHz -38.03 dém -25.03 d8 549,000 MHz 850,000 MHz 20.000 kHz 849,05345 MHz 3844 dBm 25,44 dB

824.000 MHz 526,000 MHz 100.000 kHz 524,50450 MHz 13.61 dém -16.39 dB 850.000 MHz 860.000 MHz 100,000 kHz 850.04496 MHz2 Z39.17 dbm 26.17 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Il

Date: 5.AUG.2020 02:23.10

i

:%:' Spe.
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
B 3 3 Line SPURIDUS _LINE_ABS. PAKS
20 ghine _BPURIOUS }INE_ABS /\ J L /;_!\
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Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,61239 MHz -53.04 dém -40.04 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,72328 MHZ 20.66 dBm -9.34 db
523,000 MHz £24.000 MHz 20,000 kHz 923,99950 MHz -36.80 dm -23.80 & 849,000 MHz 850.000 MHz 20,000 kHz 840,00749 MHz -30.27 dBm -17.27 dB
£24.000 MHz £26.000 MHz 100.000 kHz 824.26673 MHz 20.57 dem -9.43 d 950.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.79 cBm -35.79 dB
Y e ——

Date: 5.AUG.2020 02:37.50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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= Spe n
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
1 y s s Aka Line _$PURIDUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dem / "*"“\I 10 den \
0de } {\ 0 UBJ !
-10 dBm: - -10 dpm
SPURIGUS. [TNE_ABS | l
-20 dBm + l -20 dBm
-30 dBm: \"«1.%“ -30 dBm
-40 dBm dBm
/’P”FT /»"ﬂ', “'w.r\\n""‘\_
-50 dBm tad -50 dBm
™
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— —
<at-oEm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -43.85 dBm -30.85 d& 547.000 MHz 849.000 MHz 100.000 kHz 548.14985 MHz 12.49 dbm -17.51 dB
823.000 MHz 524,000 MHz 20.000 kHz 82399750 MHz -40.98 d&ém -27.98 di 849.000 MHz 850.000 MHz 20.000 kHz 849,00250 MHz -39.95 dBm -26.95 dB
£24.000 MHz 826.000 MHz 100.000 kHz 82499401 MHz 12.54 d8m -17.46 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -41.21 dBm -28.21 dB
!
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Il

Date: 5.AUG 2020 02:41.27

i

=)((5ee
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
B 3 3 Line _$PURIDUS_LINE_ABS PAS!
20 gkl _FPURIOUS_LINE_ABS ('\ 20 gbine m S
10 dem I’ \ 10 dBm: [ \
0dB 0 dem
| [
-10 dem i -10 dem—H
SPURIOUS_LINE_ABS \ ﬁ
20 dem k 20 dim /
-30 dBm 1’”\ -30 dem
a0 dam 5 40 UBR g
50 dem // w\ljw uﬁiﬂ{m \\
la.
1 N
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 837.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,78821 MHz -53.00 d&m -40.66 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,73526 MHz 19.39 dBm -10.62 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99750 MHz -35.74 dm -22.74 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00350 MHz -34.85 dBm -21.85 d8
£24.000 MHz 226000 MHz 100.000 kHz 52426573 MHz 20.03 dm _o.87de 950.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -53.62 dBm -40.62 db
T e —

Date: 5.AUG.2020 02:48.46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit dheck PABS | SPURIGIECHNEKABS PABS
1 | 3 3 Aks Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dbin
10 dem st \ 10 dB et -\
0dB f{ \ o UBW[ \l
-10 dam T -10 dbm
SFURTGUS. LIE 763 \ | \
-20 dém T \ -20 dBm
-30 dém J\ -30 dBm
-40 dBm ™ dBm M
" “J'x_
o ]
50 dem = = /Tv""ﬂ 50 dem
N P, \
BodeT -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -43.55 dBm -30.55 d8 847.000 MHz 849.000 MHz 100.000 kHz 548,32368 MHz 10.87 dBm -19.13 db
823.000 MHz 824,000 MHz 20.000 kHz 82399950 MHz -43.12 dém -30.12 di £40.000 MHz 850,000 MHz 20,000 kHz 849,00250 MHz -42.61 dBm -29.61 dB
£24.000 MHz 826.000 MHz 100.000 kHz §24.98402 MHz 12.13 dém -17.87 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,08492 MHz -41.80 dBm -28.80 dB
T
I il [ I
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=)((5ee
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
B 3 3 Line _$PURIOUS NE_ABS PAS!
20 ghine —$PURIOUS_LINE_ABS [A\I 20 dkine y s
10 dém /l ! 10 dBm /{
0dB l\ 0 dem ! !‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ f
-20 dem -20 dBm /
-30 dBm / W,“ -30 dem i
. hy 1 J \
40 dem f Wl\u \M W\ dBm T \
p A L uf"} LY M n
50 dem ..—»"1 i =5 o
L LN A
B0"dBT -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_ ||[Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MAz 823,000 MHZ 100,000 kHz 822,09600 MHz -36.12 dBm -33.12 0B 546.000 MHZ 840000 MHz 100,000 Kz 348.76174 MHZ 21.08 dm 5.0 0B
823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -19.67 dém -6.67 dB 349,000 MH= 850,000 MHz 30,000 kHz 840.01449 MH= 10,80 dBm 680 dB
£24.000 MHz 227.000 MHz 100.000 kHz 22425025 MHz 21.44 dBm .56 db 950.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -47.94 dm -34.94 db
T —_—

Il

i

Date: 5.AUG 2020 0252.01

Date: 5.AUG.2020 03:03:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o y ===
= Spe n

Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr

Limit Gheck PAES | SPURIGNEGLinEkABS_ PABS

1 | 3 3 Aks Line _$PURIOUS NE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbin
10 dBm 10.9Bm vy

T .\ = =
0 dB ([ i dBm: I
-10 dem 1 {[l-=0 e 1
SPURIDUE. INE 763 | l
20 dBm l -20 dBm L
-30 dBm: -30 dBm
-40 dBm / 40 dBm \w"
/_/‘ %f”‘/ P
-50 dBm —= -50 dBm =
L "““‘\i___
SHEm = -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

§15.000 MHz 823,000 MHz 100,000 kHz 822,62837 MHz -41.08 dBm -26.08 d& 546.000 MHz 749.000 MHz 100.000 kHz 548.52737 MHz 9.48 dBm -20.52 dB

823.000 MHz 824,000 MHz 30,000 kHz 82399850 MHz -28.54 dBém -15.54 dB £40.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -27.73 dBm -14.73 dB

824.000 MHz 827.000 MHz 100.000 kHz £26.02148 MHz 9.99 dBém -20.01 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.19481 MHz -37.46 dBm -24.46 dB
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I il [ I

Date: 5.AUG.2020 02:55:22

Date: 5.AUG.2020 03:06:41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep
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§15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -35.4% dém -26.4% d& 546.000 MHz 749.000 MHz 100.000 kHz B47.80568 MHz 8.48 dbm -21.52 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -47.56 dBm -34.56 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77972 MHz 19.80 dBm -10.20 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -24.24 dBm -11.24 dB 949,000 MHz 850,000 MHz 20.000 kHz 340,00050 MHz -23.69 dBm -10.60 dB
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§15.000 MHz 823,000 MHz 100,000 kHz 822,74026 MHz -41.64 dBm -28.64 d& 546.000 MHz 849.000 MHz 100.000 kHz 848.30618 MHz 7.47 dbm ~22.53 db
823.000 MHz 524,000 MHz 30,000 kHz 82399850 MHz -31.47 dém -18.47 di 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -31.23 dBm -18.23 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,19680 MHz -48.47 dBm -35.47 de '844.000 MHz 849.000 MHz 100.000 kHz 848.69281 MHz 20.70 dBm -9.30 d&
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£23.000 MHz 824,000 MHz 100.000 kHz 823,99850 MHz -33.27 dém -20.27 8 949.000 MHz 850,000 MHz 100,000 kHz 849,00050 MHz -32.81 dBm -19.31 d8
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823.000 MHz 524,000 MHz 100.000 kHz 823.99950 MHz -35.66 d&ém -22.66 di 849.000 MHz 850.000 MHz 100.000 kHz 849,00649 MHz -34.50 dBm -21.50 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -59.12 dBm -46.12 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.90 dBm -45,90 dB
860,000 MHz 1.000 GHz 100.000 kHz 972.79720 MHz -58.,16 dBm -45,16 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.87413 MHz -57.95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.56 dBm -33.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.19 dBm -34,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -43.16 dBm -30.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -43,00 dBm -30.00 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.89 dBm -45.85 dB 30,000 MHz 815.000 MHz 100.000 kHz 796.36557 MHz -59.16 dBm -46.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 971.95804 MHz -58.03 dBm -45.02 dB 860,000 MHz 1,000 GHz 100.000 kHz 959.65035 MHz -57.92 dBm -44,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.43 dBm -33.43 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.67258 GHz -46.97 dBm -33.97 d8
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Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz 748.11219 MHz -59.09 dBm -46.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 253.02474 MHz -59.11 dBm -46,11 dB
860,000 MHz 1.000 GHz 100.000 kHz 969.02098 MHz =57.96 dBm -44,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 975.87413 MHz -58,13 dBm -45,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.77 dBm -32.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.36 dBm -34.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.74678 GHz -43.21 dBm -30.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -42,94 dBm -29.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80928 GHz -44.,68 dBm -31.68 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.87278 GHz -45,11 dBém -32.11 dg
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30.000 MHz 815.000 MHz 100.000 kHz 253.80935 MHz -59.16 dBm -46.16 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -55.04 dBm -46.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 999.23077 MHz -57.81 dBm -44.81 dB 860,000 MHz 1,000 GHz 100.000 kHz 983.28671 MHz -58.13 dBm -45.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64359 GHz -46.74 dBm -33.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.50 dBm -34.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -42,91 dBm -29.91 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.95125 GHz -43,03 dBm -30.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.880268 GHz -45.17 dBm -32.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88628 GHz -44.85 dBm -31,85 dB
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30.000 MHz 815.000 MHz 100.000 kHz 352.66992 MHz -59.16 dBm -46,16 dB 30.000 MHz 815.000 MHz 100.000 kHz 379.73888 MHz -59.14 dBm -46.14 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.77622 MHz -57.85 dBm -44,85 dB 860,000 MHz 1,000 GHz 100.000 kHz 983. 14685 MHz -58,10 dBm -45,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.05 dBm -34.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.70 dBm -33.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -43.00 dBm -30.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -42,86 dBm -29.86 dB
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30.000 MHz 815.000 MHz 100.000 kHz 723.39705 MHz -59.30 dBm -46.30 dB 30,000 MHz 815.000 MHz 100.000 kHz 258.90930 MHz -59.27 dBm -46.27 dB
860,000 MHz 1.000 GHz 100.000 kHz 952.37762 MHz -57.94 dBm -44.94 dB 860,000 MHz 1,000 GHz 100.000 kHz 990.97902 MHz -58,08 dBm -45.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.24 dBm -33.24 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.69258 GHz -46.74 dBm -33.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,73 dBm -20.73 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.83076 GHz -43,07 dBm -30.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88776 GHz -45.13 dBm -32.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -44.88 dBm -31,68 dB
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LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 786.55797 MHz -59.11 dBm -46.11 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -59.06 dBm -46.06 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.23077 MHz -57.99 dBm -44,99 dB 860,000 MHz 1,000 GHz 100.000 kHz 967.06294 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.14 dBm -33.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.89 dBm -33.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -42.95 dBm -29.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -43,07 dBm -30.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.21477 GHz -45.00 dBm -32.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89828 GHz -44.91 dBm -31.91 dg
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.78086 MHz -59.17 dBm 46,17 dB 30,000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -59.15 dBm -46.15 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.13287 MHz -58.04 dBm -45.04 dB 860,000 MHz 1,000 GHz 100.000 kHz 959.79021 MHz -57.,98 dBm -44,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -46.26 dBm -33.26 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.66908 GHz -46.94 dBm -33.94 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.83777 GHz -42,94 dBm -29.94 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99875 GHz -42,39 dBm -209.89 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90127 GHz -44.91 dBm -31.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.87828 GHz -44.73 dBm -31,73 dB
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LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Spectrum pect 1
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 799.89630 MHz -59.08 dBm -46.08 dB 30.000 MHz 815.000 MHz 100.000 kHz 527.24513 MHz -59.20 dBm -46.20 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.18881 MHz -58.,02 dBm -45,02 dB 860,000 MHz 1,000 GHz 100.000 kHz 9B6.22378 MHz -58,15 dBm -45,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.73 dBm -32.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.76 dBm -33.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -43.05 dBm -30.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86577 GHz -42,85 dBm -29.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90027 GHz -44,98 dBm -31.98 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -44.77 dBém -31.77 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -59.01 dBm -46.01 dB 30,000 MHz 815.000 MHz 100.000 kHz 813.62654 MHz -58.72 dBm -45.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.20979 MHz -57.91 dBm -44,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 986.64336 MHz -57.,95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.68 dBm -33.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.64959 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -43.04 dBm -30.04 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99775 GHz -43,06 dBm -30.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89728 GHz -45.05 dBm -32.05 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -45.03 dBm -32,03 dB
\ ) J v ( I J wa
Date: 5,AUG.2020 03:58.07 Date: 5,AUG.2020 035853
TEL : 886-3-327-3456 Page Number 1 A5-35 0f 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 5.AUG 2020 04:00:24

Date: 5.AUG.2020 04:01:09

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrr,k PARS Limit fthnr,k PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
’ e, ] . et o
-50 dBm -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 260.08621 MHz -59.04 dBm -46.04 dB 30.000 MHz 815.000 MHz 100.000 kHz 374.63893 MHz -59.22 dBm -46.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 9B86.36364 MHz -58,00 dBm -45,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 969.86014 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.44 dBm -33.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.02 dBm -34.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -43.00 dBm -30.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -42,94 dBm -29.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87278 GHz -44,90 dBm -31.90 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -45,06 dBém -32.06 di
( It J ( ) e

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spec 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr (@1 avgpwr
Limit ¢heck PABS Limit ¢heck PAES
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
r " o] ey . posarrssr], o oy
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 260.47851 MHz -59.27 dBm -46.27 dB 30.000 MHz 815.000 MHz 100.000 kHz 250.67091 MHz -59.14 dBm -46.14 dB
860,000 MHz 1.000 GHz 100.000 kHz 958.95105 MHz -58.03 dBm -45.03 dB 860,000 MHz 1.000 GHz 100.000 kHz 966.50350 MHz -57.82 dBm -44.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.20 dBm -33.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.54 dBm -34.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.91 dBm -29,01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.82 dBm -20.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88328 GHz -45.07 dBm -32.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88728 GHz -44.56 dBm -31,56 dB
( It ] ( ) ) ]
Date: 5.AUG.2020 04:09:25 Date: 5AUG.2020 04:10:11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 Avgpwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk
10 MAE_SPURIOUS LINE_ABS PABS 10 ddne_tPURIOUS |INE aBs
SPURTOUS_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
B A et y
-50 dBm = -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -58.99 dBm -45.99 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.35007 MHz -59.26 dBm -46.26 dB
860,000 MHz 1.000 GHz 100.000 kHz 944 40559 MHz =-57.97 dBm -44,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 98944056 MHz -58.03 dBm -45,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86726 GHz -48.03 dBm -35.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -48.18 dBm -35.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86327 GHz -43,03 dBm -30.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89378 GHz -44.,85 dBm -31.85 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88128 GHz -44,99 dBm -31.99 d&
\ I ) ( Il J ) ol
Date: 5.AUG 2020 02:43.53 Date: 5 AUG.2020 02:45.02
Spectrum
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrwr
Limit ¢heck PABS
e SPURIOUS LINE_ABS PAES
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
) g L.Ww
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -59.17 dBm -46.17 dB
860,000 MHz 1,000 GHz 100.000 kHz 993.77622 MHz -57.86 dBm 44,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97826 GHz -47.62 dBm -34.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -43.07 dBm -30.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88576 GHz -45.01 dBm -32.01 dB
( I ] U o
Date: 5.AUG 2020 02:49.32
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 5/ 3MHz
Lowest Channel / 64QAM Middle Channel / 64QAM

Spectrum

pect 1

Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
R TS S v e g - ™
-50 dBm -~ -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -58.95 dBm -45.95 dB 30.000 MHz 815.000 MHz 100.000 kHz 743.01224 MHz -59.16 dBm -46.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 991.53846 MHz -58.07 dBm -45,07 dB 860,000 MHz 1,000 GHz 100.000 kHz 965.94406 MHz -58.04 dBm -45,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6478 GHz -48.06 dBm -35.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -43.09 dBm -30.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -43,00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.20077 GHz -44.,86 dBm -31.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88078 GHz -44.84 dBém -31.84 d&

\ ) ) ( I ]

Date: 5.AUG 2020 03:14.256 Date: 5 AUG.2020 031533

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit ¢heck PABS
10 &dne [PIIR[EJH.\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30
- S sttty P SRR G Y
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 781.06572 MHz -59.16 dBm -46.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 999.23077 MHz -57.91 dBm -44.91 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -47.55 dBm -34.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -42.94 dBm -29,04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89576 GHz -44.97 dBm -31.97 dB
( I ] U o
Date: 5.AUG 2020 03:20:04
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
o -~ g L-M-_M
50 dBr . 50 dBm -
-
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 379.73888 MHz -59.14 dBm -46.14 B 30.000 MHz §15.000 MHz 100.000 kHz 266.16317 MHz -58.80 dBm -45.80 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.53636 MHz -58.06 dBm -45.06 dB 860,000 MHz 1.000 GHz 100.000 kHz 996.01309 MHz -57.84 dBm -44.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -47.21 dBm -34.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66858 GHz -47.66 dBm -34.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -42.97 dBm -20.97 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.80528 GHz -45.00 dBm -32.02 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -45.03 dém -32.03 d&
\ I ) ( I J ) ol
Date: 5.AUG 2020 03:44:57 Date: 5,AUG.2020 03:46.05
Spectrum
Ref Level 0.00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
st et —
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 805.70330 MHz -59.22 dBm -46.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.43357 MHz -57.97 dBm -44.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.99 dBm -34.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -43.00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89776 GHz -44.91 dBm -31.91 dB
( I ] U o
Date: 5.AUG 2020 04:10:58
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 5/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. pnsssmsene], e . fssssers! s
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 385.23113 MHz -59.18 dBm -46.18 dB 30.000 MHz 815.000 MHz 100.000 kHz 376.20815 MHz -59.09 dBém -46.09 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.20979 MHz =-57.92 dBm -44,92 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.55245 MHz -58.06 dBm -45,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -47.74 dBm -34.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.53 dBm -34.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -43.05 dBm -30.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,84 dBm -29.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89678 GHz -44,95 dBm -31.95 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88678 GHz -44,94 dBm -31,94 d&
\ I ) ( Il J ) ol
Date: 5.AUG 2020 04:15.29 Date: 5 AUG.2020 04:16:37
Spectrum
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgpwr
Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS
-10 A
SPURIOUS_LINE_ABS_
-20 dBm
-30
. - furemesntel) —~h .
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 260.08621 MHz -58.92 dBm -45.92 dB
860,000 MHz 1,000 GHz 100.000 kHz 967.62238 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -43.16 dBm -30.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89476 GHz -44.,95 dBm -31.95 dB
( I ] U o
Date: 5.AUG 2020 04.:21.08
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG042237-02B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0142
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0104 PASS
-20 Normal Voltage 0.0038
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0074

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-41 of 41




ssamoncas. FCC RADIO TEST REPORT Report No. : FG042237-02B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.67 4,52 5.94
Middle CH 3.51 5.07 4.93 6.00 PASS
Highest CH 3.77 4.64 5.42 6.00
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.70 6.52 - -
Middle CH 6.09 6.41 - - PASS
Highest CH 6.93 6.41 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042237-02B

LTE Band 7/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

(=]

Spectrum

Date: 20.JUL2020 20.53:31

Date: 20.JUL.2020 20.53.42

Ref Level 00 dém  Offset 12.70 d& Ref Level 00 dém  Offset 12.70 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

00 00 —

1E- i 1E- “]

1 1 [

F
CF 2.51 GHz i ean Pvir + 20.00 dB CF 2.51 GHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 10% 195 | 0% | p.01%

Trace 1 | 16,56 cbm 20,19 dbm 3.51d8 2.61 dB 3.51 dB 3.57 dB 3.62 dB Trace 1 [ 18,54 oBm  23.45 dBm 4.31d8 2.45 dB 4.23 dB 4.67 dB 4.87 0B
S - S —
L JL J AR L J1 | CEERERE

Middle Channel / 1RB

Middle Channel / Full RB

Date: 20.JUL.2020 205352

L L

Date: 20.JUL.2020 20.54.03

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 d& Ref Level 30.00 dém  Offset 12,70 d&

o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz

@153 view (@153 view

=51 e

o = o

i
! X
00 - 00 -
= \ =
§
1E 1E-L E
T
B
\ \ \
\

1 t 1 -
CF 2.535 GHz i ean Pvir + 20.00 dB CF 2.535 GHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000

Mean | poak | crest | | 1 | 0a% | p.o1% | Mean | poak | crest__ | 10% 1 | 0a% | o019 |

Trace 1 | 16,79 cbm 20,28 dbm 3.43 dB 2.72 dB 3.42 dB 3.51 dB 3.51 dB Trace 1 | 1559 cbm 24,48 dbm 5.9 dB 2.45 dB 4.32 dB 5.07 dB 52 db
L S —
L L J [ CEEREEE N

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém
Att 30 dB

Offset 12,70 db
AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém

Offset 12,70 db

Date: 20.JUL.2020 20.54.14

Date: 20.JUL.2020 20.54.25

o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
=
=
-
o
0. .
5 v 5
\
< \ <
< A B
1E- 1E- )
1 1 \
CF 2.56 GHz i ean Pvir + 20.00 dB CF 2.56 GHz i Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | | Mean | poak | crest__ | 10% 195 | 0% | p.01%
Trace 1 | 16,77 dbm 20,55 dbm 3.78 dB 2.61 0B 3.74 0B Trace 1 [ 18,45 dBm 23,40 dBm 4.95 db 2.43 dB 4.17 dB 4.64 dB 4.87 0B
— L - =_s
L L J L L AR e
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